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UN38.3 Test Summary
UN38. 3R E

Company Information
AFfER

Applicant's Name

A

GlobTek,Inc.

186 Veterans Dr. Northvale, NJ 07647 USA

Website
Ak

www.globtek.com

Telephone Number +86-512-62790301-
KR LA 189

Email address

demon.zhou@globtek.cn
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Test Laboratory
M L6 =

Shenzhen LCS Compliance Testing Laboratory Ltd.

IRYISL ARSI 13 A7 BR 24 )

Room 101, 201 Building A and 301 Building C, Juji Industrial Park, Yabianxueziwei, Shajing
Street, Baoan District, Shenzhen, Guangdong, China
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W;thstlte http:// www.Ics-cert.com Emﬂﬂ?}; g@dﬁtess webmaster@Ics-cert.com
Telephone Number | _ oo 6755-8259 1330 Fax +(86) 0755-8259 1332
T AR TR e
Battery Information
YR 2
Sample name Lithium-ion Battery Pack Trade Mark GlobTek; Inc..
FE i 44 PR R T R C®
Samples Model Description Rechargeable Li-ion Battery
. BL1880F6835661S5PGOT .
FrmE S ik A 75 AR I T AL
Nominal voltage Capacity
VR 3.7V o 9100mAh, 33.67Wh
Weight 171.6g Lithium content /
A ey}
Appearance Prismatic/Black Combination 155p
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Test Information
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UN Report Date of test report
UNSR& 2 LCS201223170ASA e 2021.01.11
Standard Section 38.3 of of the Seventh Revised Edition of the Recommendations on the Transport of
. Dangerous Goods, Manual of Test and Criteria (ST/SG/AC.10/11/Rev.7, Section 38.3)
BEE CRTaka s i g SR AmEF M) FLEITmE38.3
T.1 Altitude simulation PASS T.5 External short circuit PASS
e AR L HME R a%
T.2 Thermal test PASS T.6 Crush/ Impact PASS
T 3 R PR aik
T.3 Vibration PASS T.7 Overcharge PASS
PR3N aik HEFEH =R
T.4 Shock PASS T.8 Forced discharge PASS
M atk SRR L
N/A N/A
38.3.3 (f) TEH 38.3.3(g) TEH
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Date of issue
2021.01.11

Manager
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Signature/ Technical
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This UN38.3 test summary is based onﬁé satisfactory testing of the sample under test, which excludes the evaluation

of other samples of the same series of the samples.This summary must be used in conjunction with the test report
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***End of report*™*
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